(HjHusqvarna

YTH24V54




TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
SCHEMATIC

SCH12
+ ‘ -
BATTERY
SOLENOID
= - - --=- ‘ STARTER
RED |
CJ@J RED s ‘ O T
AMMETER FUSE |
(OPTIONAL) ! L BLACK
|
: |
WHITE PTOSWITCH |~~~ "~ ~ WHITE
(DISENGAGED) rm—m———— |-

'CLUTCH/BRAKE

I
I
I
|
l
' M GRAY
I
V] L _(PEDALUP)_

|

| REVERSE SWITCH
| (NOT IN REVERSE)
|
|
!

2 BLACK

SEAT SWITCH
BLACK (NOT OCCUPIED)

16
"%
I
| JUNCTION
JCONNECTOR | °X° "~ 7N T
. | T oo
E I
I
: } SHORTING
g | CONNECTOR
3 | CHASSIS
| HARNESS o ____._
[IC [IF [IH IGNITION O SPARK :
@ UNIT pLUGS GAP @
I]B I]E I]G (2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
BLUE HOUR BLACK
I]A I]D METER O
%’ 77777777 _1 BLUE BLACK
[

PTO SWITCH
(MATING SIDE)

POWER OUTLET
(OPTIONAL)

CHARGING SYSTEM OUTPUT
9-16 AMP DC @ 3600 RPM

FUEL SHUT-OFF
SOLENOID
(IF EQUIPPED) O

REGULATOR

STATOR

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

ORANGE

BROWN BLACK

| LIGHT
I_ SWITCH _
HEADLIGHTS
—
D; G WIRING INSULATED CLIPS o
NOTE: IF WIRING INSULATED
IGNITION SWITCH Qo G CLIPS WERE REMOVED FOR NONREMOVABLE
POSITION | CIRCUIT  “MAKE” SERVICING OF UNIT, THEY
oFF ViGiAL D, O SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —()—
RUN/OVERRIDE| B+Al =] WIRING. REMOVABLE
RUN B+Al L+A2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START |B+S+AL CONNECTOR CONNECTOR

(MATING SIDE)

29



T11S

With 12V Outlet Option

10
|

With Service Minder Option

TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93

ELECTRICAL

30



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
ELECTRICAL

KEY PART

NO. NO. DESCRIPTION

1 532 16 34-65  Battery

2 87476 04-12  Bolt Hex Hd 1/4-20 unc x 3/4
8 532 18 64-91 Battery Box

16 53217 61-38  Switch Interlock

21 5321837-59 Harness Socket Light

22 5320041-52  Bulb, Light # 1156

24 5324002-53 Cable Battery

25 5324128-95 Cable Starter

26 5321751-58 Fuse

27 8735104-00 Nut Keps Hex 1/4-20 unc
28 532145491 Cable Ground 21" Blk 6 Ga.
29 5324015-45  Switch Seat

30 5321933-50 SwitchlIgn

33 5324119-35 Key/Chain

34 5321107-12  Switch Light/Reset

40 5324011-04 Harness Ign. Dash

41 8177204-08 Screw Thd Cut 1/4-20 x 1/2
42 53213 15-63 Cover Terminal Red

43 5321925-07 Solenoid

46 5324017-63 Gauge Hourmeter

50 5321746-51  Switch PTO

55 81706 05-12  Screw Thdrol 5/16-18 x 3/4
71 5321942-76 Harness Ign

79 5321752-42  Socket Asm Bulb Twistlock
90 5324007-24 Cover Terminal Battery

91 5321902-70  Strap Battery

99 81767 04-12  Screw Hexwsh Thdrol 1/4-20 x 3/4
100 81909 14-16  Washer 9/32 x 7/8 x 16 Ga.
102 532 4044-54 Harness Pigtail K46 Tex ROS
105 53240 75-68 Switch Reverse TT Pedal

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

31



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
CHASSIS

chassis-tex TEX GT HUSQ_77

32



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
CHASSIS

KEY PART

NO.

NO.

532 40 50-12
532 40 87-00
532 41 10-46
532 19 89-07
532 40 86-07
532 19 89-06
532 19 61-25
817 06 05-12
532 41 86-73
873 68 05-00
532 41 22-80
817 49 05-08
532 41 63-58
532 40 75-90
532 40 29-54
532 19 85-12
532 19 95-35
532 40 96-27
532 14 24-32
532 19 68-26
532 19 63-04
532 40 07-76
532 19 52-27
532 41 50-63
532 40 30-25
532 40 68-59
874 52 05-20
817 00 05-12
873 90 05-00
532 40 41-37

DESCRIPTION

Logo

Dash Asm

Hood

Lens LH

Grille

Lens RH

Plate Engine

Screw 5/16-18 x 3/4

Fender

Nut Lock 5/16-18

Drawbar, Upper

Screw 5/16-18 x 1/2

Screw #10 x 0.750

Bumper Dash

Cupholder

Duct Heat Hood

Shield Browning/Debris
Console Fuel Window
Screw Hex Wsh Hi-Lo 1/4 x 1/2
Bracket Support Tank
Crossmember

Screw 10-24 x 5/8 Rnd Qdrx
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo.
Dash Lower

Bolt 5/16-18 x 1-1/4 Full Thd.
Screw 5/16-18 x 3/4

Nut Lock Hex Flange 5/16-18
Plug Hold Dash Lower

33

KEY PART

NO.

196
199
202
203
204
205
206
207
208
209
210
211
212
213
214
217
218
228
233
234
235
236
238
239
287

NO.

532 41 45-80
532 41 34-85
532 40 30-48
532 40 30-76
532 41 66-13
532 40 17-09
532 40 17-11
53219 71-98
532 19 71-99
53219 91-30
532 19 91-31
532 19 91-32
532 19 91-33
874 76 05-12
532 19 91-45
532 40 91-67
532 19 63-95
532 19 51-61
532 19 65-39
532 40 47-42
532 40 61-29
873 93 05-00
532 40 86-06
532 11 04-52
817 60 04-06

DESCRIPTION

Console Asm. Deck Lift
Plate Deck Lift

Vent Side Hood RH
Vent Side Hood LH
Vent Asm Hood Top
Skirt Hood Side RH
Skirt Hood Side LH
Bezel RH

Bezel LH

Insert Hex Top RH
Insert Hex Top LH
Insert Hex Bottom RH
Insert Hex Bottom LH
Bolt Hex Hd 5/16-18 unc x 3/4
Clip Retainer

Rod Pivot

Hood Stop

Stud Fastner

Bolt Shoulder

Bumper Hood

Spacer Fender

Nut Lock 5/16-18 unc
Trim

Nut Push

Screw Hex Washead 1/4-20 x 3/8

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
DRIVE

\ | 2 ; |
" w | Q
. 99 73
drive-tex_K46_pedal_39 230



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93

DRIVE

KEY PART

NO. NO.

1 -

2 532 12 35-83
15 81913 13-16
17 532 41 36-78
26 532 19 96-79
29 532 40 38-06
33 812 00 00-01
35 532 19 95-91
42 532 12 48-72
49 872 11 06-14
50 532 19 43-27
51 873 90 06-00
52 532 19 43-26
56 532 13 09-69
64 532 19 78-65
73 874 49 05-44
80 532 41 00-24
92 874 76 05-20
99 532 41 57-42
116 873 90 05-00
125 817 00 05-12
143 817 49 05-08
153 532 12 47-88
159 876 02 04-12
160 532 16 94-84
161 532 10 57-09
163 53240 10-34
166 532 42 83-05
167 532 40 52-57
170 532 41 34-30
183 532 13 70-57
184 5324031-18

DESCRIPTION

Transaxle, TUFFTORQ K46BT
Key

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Rod, Brake

Ring E

Rod, Brake, Park

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove 910" Offset
V-Belt, Drive

Shaft Asm. Pedal Brake Control
Bolt 5/16-18 Gr. 5

Strap Torque

Bolt Fin Hex 5/16-18 unc x 1.25
Spring Rod Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4

Screw Thdrol 5/16-18 x 1/2
Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Rod Pedal Control

Nut Push .625

Latch Brake Parking

Keeper Belt Centerspan
Spacer Split

Handle Parking Brake

35

KEY
NO.

185
186
187
188
189
190
196
197
205
206
207
208
209
210
211
213
214
215
216
221
222
225
226
230
231

PART
NO.

872 11 06-22
532 19 43-21
81913 32-10
532 19 43-23
532 19 43-17
532 19 43-18
817 00 06-16
532 19 58-04
53212 17-48
532 19 78-67
532 19 78-68
532 19 78-69
532 19 95-92
532 40 09-80
532 12 01-83
532 40 31-19
532 42 12-63
532 40 17-23
532 19 61-31
532 40 31-87
879 21 20-10
532 40 33-19
532 40 15-64
532 18 89-67
532 40 72-87

DESCRIPTION

Bolt 3/8 - 16 x 2-3/4 Gr. 5
Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Screw 3/8-16 x 1

Bracket Clutch Anti-Rotation
Washer

Bracket Mount Latch Cruise
Latch Control Cruise

Gear Sector Control Cruise
Rod Control Cruise

Rocker Asm. Pedal Control
Bearing Nylon

Knob Control Cruise

Pedal Forward

Pedal Reverse

Bracket Pulley Idler
Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 x 10 Ga.
Keeper Belt Trans.

Bracket Mount Touque
Washer

Idler V-Groove Pulley

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
ENGINE

87

29

SPARK ARRESTER KIT

engine-tex_bs-2cyl_52

36



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93

ENGINE

KEY PART

NO.

NO.

532 14 97-23
532 19 43-20
532 40 00-08
532 40 50-97
532 40 00-21
532 43 02-17
532 42 35-02
532 41 63-58
532 40 11-35
532 13 71-80
532 12 34-87
532 12 61-97
810 04 07-00
873 51 04-00
532 14 66-29
532 16 53-91
532 15 99-55
532 16 05-89
532 18 39-06
532 14 84-56
532 42 82-87
817 06 06-20
532 17 39-37
53217 18-77
817 00 06-16
532 18 74-95

DESCRIPTION

Engine Briggs Model No. 445677-1198-B1
Muffler

Keeper Belt Engine

Clutch Electric

Pulley Engine

Tank Fuel

Cap Asm

Control Throttle

Screw #10 x 0.750 BOS Thread
Fuel Line

Spark Arrester Kit

Clamp Hose

Washer 1-1/2 OD x 15/32 ID x .250
Washer Lock 7/16

Nut Keps Hex 1/4-20 unc

Shield Heat Muffler

Gasket

Tube Exhaust LH

Tube Exhaust RH

Screw Socket Head 5/16-18 x 1
Tube Drain Qil Easy

Drain Qil Valve

Screw 3/8-16 x 1-1/4

Bolt Hex 7/16-20 x 4 Cat. 5-1 THR.
Bolt 5/16-18 x 3/4

Screw 3/8-16 x 1

Bushing

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

For engine service and replacement parts, call the toll free
number for your engine manufacturer listed below:

Briggs & Stratton

Engine Power Rating Information

1-800-233-3723

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive
Engineers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained
and corrected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower
values are derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambi-
ent operating conditions and engine-to-engine variability. Given both the wide array of products on which engines are
placed and the variety of environmental issues applicable to operating the equipment, the gas engine will not develop
the rated gross power when used in a given piece of power equipment (actual “on-site” or net power). This difference is
due to a variety of factors including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor,
fuel pump, etc.), application limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-
engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton may substitute an engine of higher
rated power for this Series engine.

37



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
STEERING ASSEMBLY

steering-tex_HUSQSR_14

38



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
STEERING ASSEMBLY

KEY PART
NO. NO. DESCRIPTION

1 532 41 64-80 Wheel, Steering

2 532 19 59-68 Axle Asm., Front

4 532 40 30-89 Spindle Asm., LH

5 532 40 30-90 Spindle Asm., RH

6 532 12 49-31 Bearing, Race Thrust Harden
7 532 12 17-48 Washer 25/32 x 1-5/8 x 16 Ga.
8 812 00 00-29 Ring, Klip #T5304-75

9 532 12 12-32 Cap, Spindle

13 53212 17-49 Washer 25/32 x 1-1/4 x 16 Ga.
14 810 04 06-00 Washer, Lock Hvy Hicl Spr 3/8
15 873 54 06-00 Nut, Crown Lock 3/8-24 unf

16 53240 82-19 Shaft Steering

19 53219 47-29 Plate Steering

21 532 18 67-37 Adapter, Wheel Steering

22 53242 05-37 Strg. Supt. lower

26 532 41 59-87 Insert, Wheel Steering

28 81700 06-12 Screw 3/8-16 x 3/4

35 53219 47-32 Gear, Sector Plate

45 81918 38-12 Washer 9/16 x 2-3/8 x 12 Ga.
51 873 94 08-00 Nut Hex Jam Toplock 1/2-20 unf
53 532 18 89-67 WasherHardened.793x1.637 x.060
57 53219 72-46 Bracket Upstop

58 532 19 47-47 Bolt Shoulder Sector Pivot CFM
59 532 19 47-48 Washer Thrust Sector Steering
60 87397 10-00 Nut Flange Lock 5/8-11

61 532 19 47-40 Draglink LH

62 532 19 47-41 Draglink, RH

63 817 00 05-12 Screw 5/16-18 x 3/4

64 532 19 98-49 Retainer Clip Spring Steering
66 87102 07-48 Bolt Hex Fghd 7/16-14 x 3 Serr
67 532 19 47-37 Bushing PM Front Axle

68 87390 07-00 Nut Lock Flange 7/16-14 Gr. 5
69 53219 91-62 Washer 1.5 x .505 x .118

70 53219 61-97 Bracket Deck Susp. Front

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

39



40

TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93

MOWER DECK

mower_deck 54-tex_18 r1



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93
MOWER DECK

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 532 40 31-25 Deck Weldment Mower 58 532 18 73-42  Baffle Right

6 532 19 60-66 Cover Mandrel LH 59 532 18 73-44  Baffle Left

7 53219 71-81  Cover Mandrel RH 60 532 18 76-07  Baffle Center

8 532 19 30-03 Bolt 7/16 Asm. Blade 97 532 17 85-15  Washer Hardened

11 532 18 72-56  Blade Bagging 98 532 1961-05 Spring Drive

-- 532 18 72-55  Blade Mulching 113 87211 05-08 Bolt Rdhd Sgnk 5/16-18 x 3/4
12 532 40 48-51  Rod Anti Sway 114 53218 75-56 Rod Tension Relief

13 532 18 72-91  Shaft Asm. w/Lower Bearing 116 53219 34-06 Bolt, Shoulder

14 532 18 72-81  Housing, Mandrel 117 53217 48-73 Gauge Wheel

16 81913 13-12  Washer 3/8 120 8191320-12 Washer 13/32x 1-1/4 x 12 Ga.
15 532 11 04-85 Bearing, Ball, Mandrel 122 53218 75-57  Bushing Tension Relief

18 87214 05-05 Bolt Carriage 5/16-18 x 5/8 184 87390 05-00 Nut Lock Hex Flange 5/16-18
19 532 19 42-08 Pin Cotter 5/16 Bowtie 185 8739007-00 Nut Lock Flange 7/16-14 Gr. 5
21 87368 05-00  Nut, Crownlock 5/16-18 unc 187 5321951-61  Stud Fastener w/"D" Anti-Rotation
24 532 10 53-04 Cap Sleeve 189 5321951-85 Arm Susp. Mower Rear

25 53217 81-02  Spring, Torsion 190 5321965-39 Bolt Shoulder

26 532 11 04-52  Nut, Push 192 53219 84-68 Keeper Belt Idler

27 532 18 89-38  Deflector Shield 194 87214 07-16 Bolt Carr Sqnk 7/16-24 x 2

29 53213 14-91 Rod, Hinge 196 87214 06-20 Bolt Rdhd 3/8-16 x 2-1/2 Gr. 5
30 532 17 39-84  Screw, Thdroll Washer Head 241 532 1529-27 Screw TT #10-32.5. 3/8 Flange
31 53218 76-90  Washer, Spacer Mower Vented 242 5324155-98 Port Washout

32 532 15 35-35 Pulley, Mandrel -- 53218 72-92  Mandrel Asm. Service Mandrel
33 53240 02-34  Nut, Flg. Top Lock Assembly (Includes housing,
34 873 68 06-00 Nut Crownlock 3/8-16 unc shaft assembly, and bear-
39 532 19 73-80 Pulley, Idler, 4.50 ing only - pulley/nut/washer
43 53219 60-65 Arm, Idler and blade bolt/washers not
46 53213 77-29  Screw, Thdroll. 1/4-20 x 5/8 included)

47 532 19 61-03 Belt Deck Drive -- 532 1993-00 Replacement Mower, Complete
49 87390 06-00  Nut, Lock Flg. 3/8-16 unc ] ] . . ]

50 87211 06-16  Bolt Rdhd Sqnk 3/8-16 unc x 2 NOTE: All component dimensions given in U.S. inches
52  5321973-79 Pulley Idler 1inch = 25.4 mm

41



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93

MOWER LIFT

KEY PART
NO. NO. DESCRIPTION

2 532 42 20-27 Shaft Asm., Lift

3 532 19 52-31 Lever Asm., Lift RH

7 532 41 15-55 Grip, Lever

10 53219 63-14 Spring Torsion

87 532 19 42-09 Pin Cotter 7/16 Bow Tie Lock
88 53241 07-10 Spring Lift Assist

89 819 19 19-12 Washer Clear Zinc

42

KEY PART
NO. NO. DESCRIPTION

90 532 19 42-08 Pin Cotter 5/16 Bow Tie Lock
91 532 40 34-07 Link Lift Susp Mower Rear
97 81700 06-12 Screw 3/8-16 x 3/4

98 532 19 52-64 Link Lift Susp. Front Mower

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93

SEAT ASSEMBLY

seat-tex_6.5SL_3

KEY PART
NO. NO. DESCRIPTION

532 42 40-68 Seat

532 18 01-66 Bracket Pivot Fender

532 14 06-75 Strap, Asm Fender

873 80 06-00 Nut, Lock w/Ins. 3/8-16 unc
532 12 41-81 Spring, Seat Cprsn

532 17 18-77 Bolt 5/16-18 unc x 3/4 w/Sems
532 19 69-77 Pan, Seat

532 17 18-52 Bolt, Shoulder 5/16-18

N=0N®ODWN =

—- O

43

—h

KEY PART
NO. NO. DESCRIPTION

37 87380 05-00 Nut, Lock 5/16-18 unc

40 53219 76-61 Handle Slide Seat

41 532 19 82-00 Spring Latch Seat

43 874 76 06-12 Bolt 3/8-16 x 3/4

44 819 13 38-12 Washer 13/32 x 2-3/8 x 12 Ga.

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. YTH24V54 (96043009300), PRODUCT NO. 960 43 00-93

DECALS
a4
16 17 16
14 1
14 |
X
9\ 8
r—
* \
6 s \
5 | . | I\ I
‘ / N—" - —
3

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532 41 16-58 Decal, Fender Warning 16 532 42 91-96 Decal, Hood Logo
3 532 17 05-63 Decal, Warning 17 532 43 19-60 Decal, Replacement
4 532 42 38-29 Decal, Hood Cust Resp - - 532 16 69-60 Decal, Bypass
5 532 17 84-55 Decal, Caution -- 532 41 08-05 Pad, Footrest, LH
6 532 40 88-42 Decal, Eng. HP -- 532 41 08-06 Pad, Footrest, RH
8 532 19 87-85 Decal, Mower Sch. -- 53243 13-57 Manual, Owner's (English)
9 532 14 50-05 Decal, Battery Dnge/Poi -- 53243 13-58 Manual, Owner's (French)
14 532 43 31-43 Decal, Panel Side
WHEELS AND TIRES KEY  PART

NO. NO. DESCRIPTION

1 532 05 91-92 Cap, Valve, Tire

2 532 06 51-39 Stem, Valve

3 532 13 83-36 Rim Assembly, Front

4 4 532 05 99-04 Tube, Front (Service ltem Only)
10 5 532 10-62-22 Tire, Front
6 532 12 49-57 Fitting, Grease (Front Wheel Only)
5 9 7 532 12 49-59 Bearing, Flange (Front Wheel Only)
8 532 17 50-39 Cap, Axle (Front Wheel Only)
8 9  5321384-68 Tire, Rear
10 532 12 49-26 Tube, Rear (Service Item Only)

wheel_art_1-tex

44

532 13 83-37 Rim Assembly, Rear
532 14 43-34 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION

.WFOVIM -~

o)
AAA’2'42'22224'22222 '\ A o <A /Ma/*im;* d a Q

)
aD

~
~
—~—

ONLY RIDE UP AND DOWN HILL,
NOT ACROSS HILL

15 DEGREES MAX.

« =

YTTYS

down the face of slopes, never across the face. Do not mow
slopes greater than 15 degrees. Make turns gradually to prevent
tipping or loss of control. Exercise extreme caution when
changing direction on slopes.

m WARNING: To avoid serious injury, operate your tractor up and

1. Fold this page along dotted line indicated above.

2. Hold page before you so that its left edge is vertically parallel to a tree
trunk or other upright structure.

3. Sight across the fold in the direction of hill slope you want to measure.

4. Compare the angle of the fold with the slope of the hill.

45



SERVICE NOTES

46



SERVICE NOTES

47



800¢ 69282 ON ‘enoleyd

peoy dj|InsdlelS 6vEL
VNYVADSNH

"eale InoA ul Ja|Ielal € 10} g9ANSNH

-008- | Buiieo Aq Jo Aioyoauip auoydsiel 00| 8y Jo Sebed MOJ|BA, Ui UBnoiy} paedo Ajjewssou aq ued Jajielal euleabsny

pazioyine uy “Ajuelem siy} Ag paianod jou ale sebieyd Aiaalep pue dn-yoid ‘swumoq "asuadxa SJaumo au} Je palaAllep

8q isnwi 1onpoid ay] "ainjie 1o wsjqoid [euoielado sy} jo ayep woly skep (0g) AUy} UBY) JoYe| OuU ‘Jauuew Ajpwi) e Ui Jojielal
BUIBADSNH PaZIIOYINe U 0} PaISAI[OP a4 ISNW BA08Jep 8q 0} PaAslaq 1onpoid sy} ‘Aueliem SIy} Jo Jijauaq 8y} Uielqo o

“19|[ejeu Bui|as ay} Jo SSaippe pue aweu 83a|dwod pue ‘Jagquinu [euss Jaquinu [ppow ‘paseyoind ajep apnjour jsnw
jooud sIy] "89IAIBS AjUBLIEM UIRIGO O} JPIO Ul 8]Iele) BUIAbSNH pazuioyine ay} o} pajussaid aq jsnw aseyaind Jo Jooid

"90IMBS 9[es-jsod ajeyioe) 0) pue AJuBLIEM BY} WIUOD 0} JOpIO Ul
aseyoind Jo ayep sy} wolj skep (01) Us} ulyym pajiew aq pinoys paed siy| “Auedwo) uspies) g 18104 euseAbsnH 0} pajiew
pue 1no pajjy Apedoud s pren uonensiBay Aueiiep U} Jey) Uiensd axew o} Aljiqisuodsal s ajleley pue sJaumQ au} st j|

NOILVH3IAISNOD ALNVHHVM NIVLEO0 OL 3HNA300Hd -9 NOILO3S

“JOWOISNO BU) Yim A|9|0S Sisal ‘g Uonoas

ul paurejdxa se ‘eseyoind Jo Joold "UOHEN[EA 10} Ja|le}a) BUIBADSNH PaZUOYINe Ue O} S| Se PaIaAiap Ing ‘pasn ag jou

pinoys 1onpoid 8y} 1220 ainjie} Jo wajgoid [euoelado ue pinoys ‘fenuew s,Jojesad(/s JoUMQ U} JO UOOSS 8oUBUSUIBW
8y} Ul uspum se deaxdn [essusb pue abelojs ‘uoelado ‘eouBUBIUIBW ‘D1ED B|gRUOSESI HGIYXa ISnw Jonpoid 8y

S3ILMIFGISNOdS3H H3WOLSNID S NOILO3S
‘9jels 0} ajels woly Alea yoiym syybu Jayjo aney osfe Aew noA

pue ‘syybu [eba| ooads noA sealb Ajuesem siyl 'noA o} Aidde Jou Aew suoisnjoxa Jo suolelWI| SAOQE 8} 0S ‘sise| Ajueliem
payjdw ue Buoj moy uo suopelwi| Jo ‘sabewep [eiuanbasuod Jo [BJUBPIOUI JO UOISNOXS 8L} MOJ[e J0U Op SBJelS BWOS

'S10NA0Hd 34NLIOVANNYIN ATSNOIATHd

31vadn OL NOILYDIT80 IWNSSY L ON S30A ANV ‘FOILON LNOHLIM LONAOHd FHL 40 NDISIA FHL IAOHNI
HO FONVHO OL 1HOIH JHL SIAYISTIH YNHVYADSNH ININILVLS ALNVHHYM A3 LINIT IHL NI d3NIF3a

SV dOId3d ALNVHHYM 3HL OL NOILYHNA NI @3LINIT SI SLONAOHd 3S3HL NO 3SOddNd HY1NJlLdvd

V HO4 SSANLI4 HO ALIMEVINYHOHIN 4O ALNVHHYM A3MdINI ANV ‘MY 318V011ddY A9 A3119IHOHd
AIN31X3 3HL OL 1d30X3 S1ONA0Hd 3S3HL NO ALNYHHYM A3IMdINI HO SS3HJX3 ANV 40 HOVIdg

404 S3OVINVA TVILNINOISNOD HO TVLNIAIONI ANV HO4 378VIT 39 LON TTVYHS YNHYADSNH ‘H3ISYHOHNd
3HL 40 AG3IN3H JAISNTOXT IHL SI ALNVHHVYM SIHL H3ANN d3AIANOHd SY INJWIOV1d3d HO HIvd3d

"an0qe 8y} Jo Aue Jaye BulInd0 asn panunuod o} anp syuauodwod Jo sped o} abewep [euolppy ()

110 ‘sme| 8|qeoydde Aue yum Aldwoo oy |iey 0} 1onpoid sy sasneo Jo ‘Ayjiqeinp Jo ‘Alejes

‘uonesado ‘eouewiopad sjonpoid sy s}oaye 1o Jonpoid 8y Jo asn papusiul 8y} 8BUBYD JeY) SUOEDLIPOW JO SUONBIBYY (€)
‘eusenbsnH Aq

paysiuin} }98ys UORONASUI JO [BNUBW S J0jeIad(/s,JoUMQ 8U} UM 80UBpIOdE Ul JuNn 8y} Urelulew Jo ajesado 0} ainjie (g)
‘sjiqey asn Jo abelo}s }081100U| 0} BNP UONOBS) 8SIaApE

Aue Jo ‘Uois01100 ‘JsNnJ ‘ainisiow ‘saniselde ‘UIp ‘[en} afels Buipnjoul ‘os|bau pue sousbiifau ‘esnsiw ‘esnge ‘Jusplody (1)
:Buimojoy ayy woyy Bunynsai sjoajep 0} ajqedlddeur aq [[eys Ajuelrem siyj

SNOILVLINIT ANV SNOILd3OX3 ¥ NOILO3S

Jainjoejnuew auibua Aued payy Aq painjoejnuew

ale yoiym suonenbal yd3 pue || 43| L-gdyD Yyim Adwoo o} Alessaoau sjusuodwod wiaisAg [0uo) uoissiwg (9)

“ofewep uoiseiIqe pues yim sxoep Buimow Jownsuod Jo [eroswwod) ()

‘JaInjoenuEBW By} 0}

jues aq pinoys Ayuelrem oy swieyd |8 “Aueem e sanib yoiym Aued paiyy e Aq paianod ale sjuswydene uspied pue umeT ()
‘Jainjoejnuew sjeudoidde

8y} 0} Juas aq Isnw swieo e ‘aseyaind Jo swi 8y} Je payddns uopewoul Jonpoid ayy yim Bunum ul papiroid se Ajuerem
s Jainjoejnuew aAnodadsal ay) Aq paianod ale swajl asay) ‘euleabsnH Ag painjoejnuew jou swisisAs aaup pue auibu3 (g)
‘Jybi| 19]01ABIYN 0} NP [BLIGJEW JO UONEIO0ISIP [einjeN (2)

‘sauf} Ja||1} pue sado Japels

‘sbnd speds ‘ureyo mes ‘sBunds puimas ‘sueouqn| ‘sieq apinb ‘sisyl ‘swinip Yyanjo ‘saydinio ‘sqing ‘sieidepe ape|q ‘sapelq
‘s)jaq ‘0} pajwi| Jou Ing ‘Buipnjoul ‘asn Jejnfal [ewou YBnoiy) uIom awodag Yolym SWa) SoUBUSIUIEL JOWOISND [BULION (1)
:Auentem sy} Aq pa1anog jou ase sway Buimojjoy ay L

ALNVHHVM SIHL A9 @343A0D LON SINFLI :€ NOILO3S

‘pouad Ajueiem ay) Buunp diysuewsiom Jo [euayew ul Joajep
© Jo 9snedaq s|ie} jusuodwod e i Joge| Jo sued Joj 8b1eyd Inoyym sjusuodwod aAlsjep aoe|dal Jo Jredal |Im euseAbsnH

ALNVHHVM FHL HIANN SNOILYOITE0 S.VNHVADSNH :2 NOILO3S

"aseyaind jJo awi Je jonpoid yum Auerem

ajeledos e panledal sey Jaseyoind sy} yoiym Joj siainjoenuew auibus yed piiyi Aq painioejnuew swaisAs suibus jo yed
ale yolym sjusuodwiod asoy} Joj }deoxa ‘suoneinfial Y43 pue || 43| L-gHvD yim Aldwoo o) Aessedsu sjusuodwod wajshs
1043u02 uoIssIW "swa) Aejdsip pue sj00) ‘sureyd pue sieq Buipnjoul selossadoe ‘sued Juswaoe|day :Aueriep Aeq 0g
"Aiueliem Japun paianod jou si Jooqjesedde aaiosloid au) Jo 1ij 8y [ode| 81ed

8y} U0 Jainjoejnuew 8y} Aq pajels Se Pamoj|o} 89 ISNW SUOKONAISUl SOUBUSIUIRW PUE 818D ||y "WIO} WIejd Ajueliem e yim
a)j0lBYD 0} PauINia) 94 ISNW Jonpold "AJUBLIEM J9pUN PAISAOD JOU S| 9SNGE IO S8} Yeam [ewioN "dIYSUBLUNIOM pUE [eLiajew
ul syo0ajep Joj aseyoind [eulblo s Jawolsnd ay} Jo ajep 8y wolj Ajuelem Aep-06 e salled [aleddy Alajes euseabsny
‘[enuB|\ 81npadold g Adljod Alueliep) Ja|ielaY auj} JO 3O.eq au} Ul pajedo)

syeyo pouad awi Auesem aouaiael Juswdinba [euoissajoid ajqeoiidde (e uo shep o6 :Alueliepy [eusy

‘syjuow 9 181y 8y} Buunp wewaoe|dal %001 yum Ajuelrem pajwi pajeloid Jeak | :saeneg

‘ulalay papinoid asimiayio se jdeoxe asn Jo sesodind Buionpoid swooul Jo Ajje: nw ‘[euolssajoid ‘euonnisul ‘[eloIauwod
10} pasn jonpod eueabsny Aue 1o ‘siemow puiyag-yiem 009 B 085 SOHaS [apow ‘siemoiy} mous ‘siounid ajod ‘smes

9)0d ‘s1opunb dwnis ‘siepnd Jamod ‘siowill) Sauas Q| ‘SMeS UBYD ‘“4amow dljewolny :Ajueslep [eiosawwo) Aeq 06

10 91940 g dX BuleAbsnH yum pajelado aq isnw
MeS(1oge| pue sped) asn [BUOISS}0Id/[el0IaWWOD 0} SeysyUBIO MeS urey) :Ajueiep) Jusuodwo) [euoiipuo) Jeaa |
"asn Jo sasodind Buionpoid awoou Jo [euoissajoid ‘euonn}ISUI ‘[eloIawwod

10} swaysAs UoN09]|00 Isisse-lamod ‘siawiwly abpay ‘siemojq pjay puey ‘siemolq soedsoeq ‘siabpa 3ois ‘siewwly Buuaoy
‘smes Bules|o ‘s1elnoysniq ‘siswL} seuas 00g |l ‘esn Buionpoid swooui-uou Jo Ayjediolunui-uou ‘[euonNyisulUOU
‘[euolssajoid-uou ‘erosawwod-uou 1oy smes ajod pue siaunid ajod “epuub dwnis ‘siepnd Jemod :Ajueliepy Jesj L
"sajoIyaA Annn euseabsny :fjuerrep Apog INOH 000°L 0 JB3A | 3 UIRILBMOd INOH 00T 10 JB3A

"90USPISAl S JOUMO BU} O} PaliWI| Usaq SABY JSnW asn 1onpoid Jawnsuod ||y palels ulaiay se 1deoxs ‘asn Buionpoid
BWODUIUOU JO [BUORNISUIUOU ‘[BUOISSaj0IduOU ‘[eIoJaWWOoduoU o} sjonpold [eoU10sje pue ‘siawwi} 8bpay ‘siamolq
soedyoeq ‘siomojq pleypuey ‘smes Bulesjo ‘sIepndysnIg ‘SISWWLY ‘SMES UBYd JaWNSUOD |[e :Ajuellep) JaWNSUo) e g
INJINDIND3I NIAHVYH ® 1SIHO04 HIWNSNOD HO4 ITNAIHIS ALNVHHVM

"90USPISAI SBUMO B} O} PajiW| Usaq ey Jsnw ash Jonpoid

Jawnsuod ||y “pajess uldiay se 1deoxs ‘asn Buionposd awoduluou Jo [euoinjiisuluou ‘[euolssajoiduou ‘eroiswwosuou

10} swaysAs UoNa||03 Jsisse-1amod pue s}onpoid [BoL}OB]9 ‘SIOMO|q MOUS ‘SIB|I} ‘SISMOW PUIYS] YBM [BIDJaWILIOdUOU

|[e ‘siojoed} uapleB pue piek ‘umel |[e ‘siaply UIN] 0187 [euapisay |8 ‘“emow dijewolny :Ajueiiep) JaWNSUOY) JeaA 2
AINININDT 3HVI J4NL HIWNSNOD HO4 ITNAIHIS ALNVHHUVM

‘Juswdinba [eosewiwoo Buibebus-punoib eureabsny | :Ajuestepy HIWNSNOD PUE TVIDHININOD JesA 2

'S'd'O’H yum paddinba-Ai1010e} spun 0} saldde os|y '500g ‘| 1snBny Jaye pjos syun o} saljdde Ajuelem map Ajuelem
[BIDJAWWIOD PUE JOWNSUOD JedA € - SIaplY UIN] 0187 HA\ '8 DM ‘M - SHUN PuUIyag 3B 878D Hn] 1o} 8jnpayds Auelep
'sio0jow [9aym pue sdwnd olneipAy ‘siepu uin} 019z uo sejpulds :Ajueslepy asn [e1oJawwo) INOH 00S‘L 40 JedA €

*9sN JO sIN0Y 00S* | 10 Aueliem [eloJaWWOD Jedh G is1aply uing 0197 29 % 71 ‘ZI

*9SN JO SIN0Y Q0G| 40 Aueliem JaWINSUOD Jeak G isJapiy uin] 0197 29 B 71 ‘ZI

*asN J0 sINoY 009 J0 AueLiem [B10JaWWOD Jeak | :siapiy uing 019z ZIN 8 Z3

("90UBpISal S J8UMO BU} Je Ajoj0s pasn Usym) asn Jo sinoy Q09 0 AJueliem Jownsuod Jeak g :s1apiy uinj 0197 73
'S'd'O’d yum paddinba-Aiojoey spun o) salidde os|y '500¢ ‘| 1snbny Jaye pjos syun o} saldde Ajuelem map)

SiapiYy win 097 - JueWwdinb3 34vO J4NL 404 ITNAIHIS ALNVHEVM

‘pasinbas aseyaind o jooid

"Jonpoud pjaypuey uo se|npow pue s|i0d uoiub| :(uonelidxa Auelsem jepul Jaye ATNO SLHVd,,) Aueiep awnaj]
‘paiinbas aseyaind o joold “ebexeaiq jsurebe syeys Jewwuy pue saul Jaj|i (I :(1oqe pue sued) Ajueiiep) swnay
:Mojaq Yoy 18s se 1onpoid 8y} Jo Jpouad Aueirep, syl Joj aseyoind jo ajep ay) woj diySUBWNIOM pue [elajew Ul S}08jep
woJ} 8814 8q 0} Jaseyaind [euiblo ayy o} }onpoid eusieAbsnH sjuelem (euieabsnH,) Auedwo)) uaplex) g 1s8104 euieAbsny

ALNVHHVM d3LINMA 1 NOILO3S

IN3JNTLVIS ALNVHHVYM @mc._m>_um:_._@

@ Husq\larr‘aO Printed in the U.S.A.

02.29.10 JA



	REPAIR PARTS
	SCHEMATIC
	ELECTRICAL
	CHASSIS
	DRIVE
	ENGINE
	STEERING ASSEMBLY
	MOWER DECK
	MOWER LIFT
	SEAT ASSEMBLY
	DECALS




